

In Wasfaty system there are multiple types of dosage instructions depends on what is the medication, as shown below:

يوجد في نظام وصفتي أكثر من نوع لوصفات الأدوية وتعتمد بشكل عام على نوع المستحضر الصيدلاني أو كيفية استعمال الأدوية من قبل المريض، كما هو موضح أدناه:

Times-based medication order (most of the medications) , examples are explained below طلب الصرف معتمدا على عدد مرات استعمال الدواء، الأمثلة موضحة أدناه	
<b>A) METFORMIN HCL 750 MG PROLONGED RELEASE TABLETS:</b>	
Take 1500 mg 1 time with meals every 1 day for 28 days ; route of admin :oral	تناول 1500 مج مرة واحدة مع الأكل كل يوم لمدة 28 يوما عن طريق الفم
Hint: the dose shouldn't exceed the maximum which is 2000 mg per day for this medication ملحوظة: الجرعة الموصوفة يجب ألا تتعدى الجرعة اليومية القصوى وهي 2000 مج لكل يوم	
<b>B) COLECALCIFEROL 50000 IU CAPSULE:</b>	
Take 50000 IU 1 time morning every 1 week for 4 weeks ; route of admin :oral	تناول 50000 وحدة دولية مرة واحدة مساء كل أسبوع لمدة 4 أسابيع عن طريق الفم
Hint: the dose shouldn't exceed the maximum for adult which is 10000 IU per day ملحوظة: الجرعة الموصوفة يجب ألا تتعدى الجرعة اليومية القصوى وهي 10000 وحدة دولية لكل يوم (70000 وحدة دولية لكل أسبوع)	

Hour-based medication order (most of antibiotic medications), examples are explained below طلب الصرف للدواء معتمدا على الوقت في استخدام الدواء (معظم المضادات الحيوية)، الأمثلة موضحة أدناه	
<b>A) CEFUROXIME: 500 MG) FILM COATED TABLETS:</b>	
Take 500 mg 1 time every 8 hours after meals for 10 days ; route of admin :oral	تناول 500 مج مرة واحدة كل 8 ساعات بعد الأكل لمدة 10 أيام عن طريق الفم
Hint: the dose shouldn't exceed the maximum dose which is 1500 mg per day ملحوظة: الجرعة الموصوفة يجب ألا تتعدى الجرعة اليومية القصوى وهي 1500 مج لكل يوم	
<b>B) (SULFAMETHOXAZOLE: 800 MG) (TRIMETHOPRIM: 160 MG) TABLETS:</b>	
Take 2 tablets 1 time every 12 hours after meals for 14 days; route of admin: oral	تناول 2 قرص مرة واحدة كل 12 ساعة بعد الأكل لمدة 14 أيام عن طريق الفم
Hint: the dose shouldn't exceed the maximum which is 6 tablets per day ملحوظة: الجرعة الموصوفة يجب ألا تتعدى الجرعة اليومية القصوى وهي 6 حبات لكل يوم	

Volume-based medication order (most of syrups medications), examples are explained below: طلب الصرف للدواء معتمدًا على حجم الدواء (معظم أدوية الشراب والسوائل), الأمثلة موضحة أدناه:	
<b>A) (LACTULOSE: 0.67 G/ML) SYRUP:</b>	
Take 30 Milliliters 4 times before meals every 1 day for 21 days ; route of admin :oral	تناول 30 مليلتر 4 مرات قبل الأكل كل يوم لمدة 21 يوم عن طريق الفم
Hint: the dose shouldn't exceed the maximum dose which is 300 ml per day ملحوظة: الجرعة الموصوفة يجب ألا تتعدى الجرعة اليومية القصوى وهي 300 ملي لكل يوم	
<b>B) (CLAVULANIC ACID: 57 MG/5ML) (AMOXICILLIN: 400 MG/5ML) POWDER FOR SUSPENSION:</b>	
Take 6.25 milliliters 1 time every 8 hours after meals for 10 days ; route of admin :oral	تناول 6.25 مليلتر مرة واحدة كل 8 ساعات بعد الأكل لمدة 10 أيام عن طريق الفم
Hint: the dose shouldn't exceed the maximum dose which is 50 ml per day ملحوظة: الجرعة الموصوفة يجب ألا تتعدى الجرعة اليومية القصوى وهي 50 ملي لكل يوم	

Tapering same duration medication order (TSD), examples are explained below: طلب الصرف للدواء، ذا الجرعة المتفاوتة ولنفس مدة الاستعمال (مثل أدوية الانسولين), الأمثلة موضحة أدناه:	
<b>A) (INSULIN ASPART: 100 INTERNATIONAL UNITS/ML) PRE-FILLED PEN:</b>	
Inject 30 IU 1 time A.M every 1 day for 28 days; route of admin: Subcutaneous AND Inject 25 IU 1 time Noon every 1 day for 28 days; route of admin: Subcutaneous AND Inject 30 IU 1 time P.M every 1 day for 28 days; route of admin: Subcutaneous	احقن 30 وحدة دولية مرة واحدة صباحا كل يوم لمدة 28 يوما تحت الجلد واحقن 25 وحدة دولية مرة واحدة صباحا كل يوم لمدة 28 يوما تحت الجلد واحقن 30 وحدة دولية مرة واحدة صباحا كل يوم لمدة 28 يوما تحت الجلد
Hint: the dose shouldn't exceed the maximum dose which is 300 ml per day ملحوظة: الجرعة الموصوفة يجب ألا تتعدى الجرعة اليومية القصوى وهي 300 ملي لكل يوم	
<b>B) (LEVETIRACETAM: 500 MG) FILM COATED TABLETS:</b>	
Take 500 mg 1 time A.M every 1 day for 28 days; route of admin: oral AND Take 1000 mg 1 time P.M every 1 day for 28 days; route of admin: oral	تناول 500 مج مرة واحدة صباحا كل يوم لمدة 28 يوما عن طريق الفم وتناول 1000 مج مرة واحدة مساء كل يوم لمدة 28 يوما عن طريق الفم
Hint: the dose shouldn't exceed the maximum dose which is 4000 mg per day ملحوظة: الجرعة الموصوفة يجب ألا تتعدى الجرعة اليومية القصوى وهي 4000 مج لكل يوم	

Tapering different duration medication order (TDD), examples are explained:  
طلب الصرف للدواء ذا الجرعة المتفاوتة وباختلاف مدة الاستعمال (مثل أدوية الكورتيزون)، الأمثلة موضحة أدناه:



**A) PREDNISOLONE: 5 MG) TABLETS:**

Take 15 mg 2 times with meals every 1 day for 3 days; route of admin: oral THEN  
Take 10 mg 1 time with meals every 1 day for 2 days; route of admin: oral THEN  
Take 5 mg 1 time with meals every 1 day for 2 days; route of admin: oral; total quantity: 120 tablets

تناول 15 مج مرتين مع الأكل كل يوم لمدة 3 أيام عن طريق الفم  
ثم تناول 10 مج مرة واحدة مع الأكل كل يوم لمدة يومين  
عن طريق الفم ثم تناول 5 مج مرة واحدة مع الأكل كل يوم  
لمدة يومين عن طريق الفم

Hint: the dose shouldn't exceed the maximum dose which is 100 mg per day  
ملحوظة: الجرعة الموصوفة يجب ألا تتعدى الجرعة اليومية القصوى وهي 100 مج لكل يوم

**B) (QUETIAPINE: 100 MG) TABLETS:**

Take 50 mg orally once daily for 5 days THEN 100 mg once daily for 5 days THEN 200 mg once daily for 18 days; total quantity: 4350 tablets

تناول 50 مج مرة واحدة مساء كل يوم لمدة 5 أيام عن طريق الفم  
ثم تناول 100 مج مرة واحدة مساء كل يوم لمدة 5 أيام  
عن طريق الفم ثم تناول 200 مج مرة واحدة مساء كل يوم  
لمدة 18 يوم عن طريق الفم

Hint: the dose shouldn't exceed the maximum dose which is 1200 mg per day  
ملحوظة: الجرعة الموصوفة يجب ألا تتعدى الجرعة اليومية القصوى وهي 1200 مج لكل يوم

Flex medication order (most of creams, ointments and eye drops), examples are explained:  
طلب الصرف للدواء المرن أو المتاح لكتابة تعليمات خاصة من قبل الطبيب (معظم الكريمات والمرامم وأدوية قطرات العين)، الأمثلة موضحة أدناه:



**A) (ZINC OXIDE: 15%) CREAM:**

Apply small amount to affected area 2 times daily for 28 days; total quantity: 2 tubes per 28 days

ادهن بكمية بسيطة للمنطقة المصابة مرتين يوميا لمدة 28 يوما، عدد الكمية الموصوفة: أنبوتين لكل 28 يوم

Hint: the quantity shouldn't exceed the maximum dose which is 2 tubes per day  
ملحوظة: الجرعة الموصوفة يجب ألا تتعدى الجرعة اليومية القصوى وهي أنبوتين لكل يوم

**B) (GATIFLOXACIN: 0.5%) EYE DROPS:**

Instill 1 drop into affected eye(s) 2 times/day while awake for 7 days; total quantity: 1 container

ضع نقطة واحدة للعين المصابة مرتين يوميا لمدة 7 أيام، عدد الكمية الموصوفة: علبة واحدة لكل 7 أيام

Hint: the quantity shouldn't exceed the maximum dose which is 2 containers per day  
ملحوظة: الجرعة الموصوفة يجب ألا تتعدى الجرعة اليومية القصوى وهي علبتين لكل يوم